

SPORTS SURFACE IMPACT TEST REPORT

Test date: September 14 , 2007

Report date: September 14 , 2007

Field Description and Condition :
 FTS K55S

Weather Conditions:

Temperature : 24 °C

Humidity : 40%

Test Method:

ASTM F 355 : Standard Test Method for Shock-Absorbing Properties of Playing Surface Systems and Materials, Procedure A.

Summary of Results:

	Vo m/s	h m	gmax ms	max ms	Air °C	Surf °C	V1 m/s	Pen cm	Resil %
Surface Depth : 27.0 mm Total 27.0 mm Infill			139.4	5.0	24	24		1.3	+Inf
Echantillon									
Normale									

Test results reported herein reflect the conditions of the tested field at the time of testing and at the temperature(s) reported.

File:

SPORTS SURFACE IMPACT TEST REPORT

Test date: September 14 , 2007

Report date: September 14 , 2007

Test Point	Drop #	Vo m/s	h m	gmax	tmax ms	Air °C	Surf °C	V1 m/s	Pen cm	Resil %
1	1			127.3	4.8	24	24		-0.0	+Inf
	2	3.36	0.58	139.0	4.8	24	24	2.79	1.3	69
	3			139.7	5.2	24	24		-0.0	+Inf
	Av23			139.4	5.0	24	24		1.3	+Inf

File:

SPORTS SURFACE IMPACT TEST REPORT

Test date: September 14 , 2007

Report date: September 14 , 2007

